


 

 

Unified Costing Model User’s Guide 

 FINAL  

VERSION 1.0 

May 2013 
 

Prepared for: 

Texas Water Development Board 

 

 

 

Prepared by: 

 

 

 

 

        

 

 

 

 

 

  



 

 

  
 

 

  

 

The Unified Costing Model (UCM) for Regional Water Planning is not 
intended to be used in lieu of professional engineering design or cost 
estimation procedures for water supply facilities. Results of all applications of 
the UCM, including those for technical evaluation of water management 
strategies in the regional water planning process, should be carefully reviewed 
by professional engineers and other knowledgeable professionals prior to use 
and publication.  This tool was developed for the purpose of preparing regional 
[...]
reasonable to assume one pressure class rating.  However, in cases where it is known that higher pressure 
class pipe will be required, unit costs can be adjusted based on the percent increase in steel cylinder thickness.   
   
 

Figure 2.  Bid Data and Cost Curves for Rural Pipelines 

 
 

 

 

 

 

 



 
HDR Engineering, Inc. 4401 West Gate Blvd. 

Suite 400 
Austin, TX 78745 

Phone (512) 912-5100 
Fax (512) 912-5158 
www.hdrinc.com 

Page 4 of 28 

 

 
Figure 3.  Bid Data and Cost Curves for Urban 

Pipelines

 
 



 
HDR Engineering, Inc. 4401 West Gate Blvd. 

Suite 400 
Austin, TX 78745 

Phone (512) 912-5100 
Fax (512) 912-5158 
www.hdrinc.com 

Page 5 of 28 

 

 

 

Table 1.  Unit Costs for Pipelines (Does not include right-of-way) 

Diameter 

Rural Cost 
with 

Appurtenances 
- Soil 

Rural Cost 
with 

Appurtenances 
- Rock 

Urban Cost 
with 

Appurtenances 
- Soil 

Urban Cost 
with 

Appurtenances 
- Rock 

(inches) ($/Foot) ($/Foot) ($/Foot) ($/Foot) 

6 $18  $22  $25  $30  

8 $28  $34  $39  $47  

10 $31  $38  $44  $53  

12 $35  $41  $48  $58  

14 $46  $55  $64  $77  

16 $57  $68  $80  $96  

18 $68  $82  $96  $115  

20 $80  $95  $111  $134  

24 $102  $122  $143  $171  

30 $136  $163  $190  $228  

36 $169  $203  $237  $285  

42 $203  $244  $284  $341  

48 $237  $284  $332  $398  

54 $271  $325  $379  $454  

60 $304  $365  $426  $511  

66 $356  $427  $498  $598  

72 $416  $500  $583  $700  

78 $487  $585  $682  $819  

84 $570  $684  $798  $958  

90 $667  $800  $934  $1,121  

96 $767  $921  $1,074  $1,289  

102 $859  $1,031  $1,203  $1,443  

108 $945  $1,134  $1,323  $1,588  

114 $1,040  $1,247  $1,455  $1,746  

120 $1,144  $1,372  $1,601  $1,921  

132 $1,315  $1,578  $1,841  $2,209  

144 $1,512  $1,815  $2,117  $2,541  

  
 
Pump Station Unit Costs 

Intake and booster pump station costs were developed based on horsepower.  Pump stations should be sized 
for peak pumping capacity.  Bid data for 15 intake pump stations was plotted, and unit costs were developed 
directly from the bid data.  The bid data ranged from 200 horsepower to 20,000 horsepower.  Twelve bid data 
points were used to develop reservoir intake pump station unit costs.  The intake pump station costs listed in 
Table 2 can be used for reservoir or river intake pump station costs.  These costs for intake pump stations 
include the intake structure and the pump station facilities.  However, intake structure costs can vary 
depending on site conditions, so site-specific cost estimates may be necessary in some instances.  
 



 
HDR Engineering, Inc. 4401 West Gate Blvd. 

Suite 400 
Austin, TX 78745 

Phone (512) 912-5100 
Fax (512) 912-5158 
www.hdrinc.com 

Page 6 of 28 

 

Booster pump station costs were developed based on bid data for 31 pump stations ranging from 80 
horsepower to 13,400 horsepower. Costs for booster pump stations include only the pump station facilities.   
Trendlines were used to determine the unit costs for the higher horsepower capacities where bid data was not 
available.  The bid data and cost curves are plotted in Figure 4.    
 
Note that the scope of work states that water intake structures will be costed at 50% of the pump station cost 
(to be re-evaluated).  There is sufficient data to develop cost curves for intake pump stations, and the costs 
include both the pump station and the intake structure.  Therefore, the process of costing intake structures as a 
percentage of pump station costs was not used. 
       

Table 2. Unit Costs for Booster and Reservoir Intake Pump Stations 

Horsepower 

Booster 
Pump 

Station 
Costs 

Intake Pump 
Station Costs 

5 $602,000   

10 $662,000   

20 $695,000   

25 $730,000   

50 $766,000   

100 $804,000   

200 $1,616,000 $2,000,000 

300 $1,778,000 $2,500,000 

400 $2,254,000 $3,000,000 

500 $2,318,000 $3,500,000 

600 $2,381,000 $4,000,000 

700 $2,445,000 $4,500,000 

800 $2,880,000 $5,000,000 

900 $2,990,000 $5,500,000 

1,000 $3,100,000 $6,000,000 

2,000 $4,201,000 $8,400,000 

3,000 $5,301,000 $9,700,000 

4,000 $6,401,000 $11,000,000 

5,000 $7,501,000 $12,000,000 

6,000 $8,602,000 $13,000,000 

7,000 $9,702,000 $14,000,000 

8,000 $10,802,000 $15,000,000 

9,000 $11,902,000 $16,000,000 

10,000 $13,003,000 $17,000,000 

20,000 $24,005,000 $28,000,000 

30,000 $28,806,000 $37,000,000 

40,000 $36,008,000 $47,000,000 

50,000 $45,009,000 $56,000,000 

60,000 $54,011,000 $65,000,000 

 



 
HDR Engineering, Inc. 4401 West Gate Blvd. 

Suite 400 
Austin, TX 78745 

Phone (512) 912-5100 
Fax (512) 912-5158 
www.hdrinc.com 

Page 7 of 28 

 

 
 

Figure 4.  Bid Data and Cost Curves for Booster and Intake Pump Stations 

 
 

 
Tank Unit Costs 

Unit costs for tanks were developed by evaluating bid data for 35 projects.  The costs were broken down by 
elevated versus ground storage tanks.  The ground storage tanks costs were further broken down into open or 
roofed tanks.  The bid data for elevated storage tanks ranged in size from 0.3 to 2.7 million gallons of storage.  
The bid data for ground storage tanks, with no roofs, ranged from 6 to 14 million gallons.  The bid data for 
covered ground storage tanks ranged from 0.3 to 10 million gallons.  Figure 5 includes the bid data and cost 
curves for elevated storage tanks.  Figure 6 shows the bid data and cost curves for the ground storage tanks. 
The final unit costs were based on the bid data.  Tables 3 and 4 include the unit costs for elevated and ground 
storage tanks, respectively. 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
HDR Engineering, Inc. 4401 West Gate Blvd. 

Suite 400 
Austin, TX 78745 

Phone (512) 912-5100 
Fax (512) 912-5158 
www.hdrinc.com 

Page 8 of 28 

 

Figure 5.  Cost Curve and Bid Data for Elevated Storage Tanks 

 
 

 

Table 3.  Elevated Storage Tank Unit Costs 

Size 
(MG) 

Cost 

0.5 $894,000 

0.75 $1,800,000 

1 $2,274,000 

1.5 $3,000,000 

2 $3,699,000 

2.5 $4,482,000 

 
Figure 6.  Cost Curve and Bid Data for Ground Storage Tanks 

 
 



 
HDR Engineering, Inc. 4401 West Gate Blvd. 

Suite 400 
Austin, TX 78745 

Phone (512) 912-5100 
Fax (512) 912-5158 
www.hdrinc.com 

Page 9 of 28 

 

 
Table 4.  Ground Storage Tank Unit Costs 

Size 
(MG) 

With Roof 
Without 

Roof 

0.05 $173,000 $115,000 

0.1 $187,000 $169,000 

0.5 $400,000 $363,000 

1 $678,000 $600,000 

1.5 $939,000 $654,000 

2 $1,200,000 $780,000 

2.5 $1,300,000 $895,000 

3 $1,400,000 $1,010,000 

3.5 $1,600,000 $1,120,000 

4 $1,800,000 $1,230,000 

5 $2,000,000 $1,420,000 

6 $2,300,000 $1,700,000 

7 $2,700,000 $1,950,000 

8 $3,100,000 $2,300,000 

10 $3,879,000 $2,980,000 

12 $4,848,750 $3,800,000 

14 $5,842,000 $4,600,000 

 
 
Water Treatment Plant Unit Costs 
Water treatment plants are to be sized for peak day capacity.   A peaking factor of 2 is recommended if no 
specific data are available.  For the TWDB costing study, a total of 48 water treatment plants were evaluated 
based on treatment level, size and cost.  The treatment levels for regional costing include:   

• Level 0 – Disinfection Only 

• Level 1 – Iron & Manganese removal for groundwater 

• Level 2 – Advanced groundwater treatment  

• Level 3 – Conventional Treatment and groundwater nitrate removal 

• Level 4 – Brackish Water Treatment 

• Level 5 – Saline Water Desalination Treatment 

It is recommended that Level 0 costs be added to public water supply well costs. These costs should also be 
considered for projects which may need to boost disinfection or redisinfect after storage.  A description of the 
treatment levels is included below.  Unit costs are included in Table 5.  Expansion costs have also been 
developed from available data for Level 3 – Conventional Treatment and are included in Table 5.  Expansion 
costs for other WTP levels will be developed as the cost difference between the original capacity and the 
expanded capacity: 
 

  
 



 
HDR Engineering, Inc. 4401 West Gate Blvd. 

Suite 400 
Austin, TX 78745 

Phone (512) 912-5100 
Fax (512) 912-5158 
www.hdrinc.com 

Page 10 of 28 

 

Table 5.  Unit Costs for Water Treatment Plants 

Capacit
y 

(MGD) 

New  
Level 0 

New 
Level 1 

New 
Level 2 

New 
Level 3 

Expansion 
Level 3 

New 
Level 4 

New 
Level 5 

0 $0 $0 $0 $0 $0 $0 $0 

0.1 $17,414 $217,675 $1,000,000 $1,334,000 $1,332,895 $1,500,000 $2,137,155 

1 $67,044 $873,601 $3,500,000 $4,700,000 $4,700,000 $8,000,000 $14,300,000 

10 $427,600 $3,635,603 $18,500,000 $32,000,000 $18,000,000 $39,900,000 $95,683,276 

50 $2,138,000 $10,558,964 $70,000,000 $142,282,302 $65,000,000 $199,900,000 $361,273,225 

75 $3,207,000 $15,234,181 $102,333,333 $210,843,105 

$103,335,73

6 $299,900,000 $504,892,722 

100 $4,276,000 $18,664,589 $134,666,667 $278,708,349 

$125,257,30

5 $399,900,000 $640,230,025 

150 $6,414,000 $28,562,983 $199,333,333 $413,008,034 

$187,882,92

5 $599,900,000 $894,745,189 

200 $8,552,000 $32,890,501 $264,000,000 $545,945,228 

$231,722,07

2 $799,900,000 $1,134,583,070 

 
Level 0. Disinfection Only - This treatment process will be used for groundwater with no contaminants that 
exceed the regulatory limits.  Assumes groundwater does not require treatment for taste and odor reduction 
and groundwater is stable and requires no treatment for corrosion stabilization.  With this treatment, the 
ground water is suitable for public water system distribution, aquifer injection, or artificial recharge.  These 
costs should be used with caution for treatment plants greater than 50 MGD as bid data was limited above this 
capacity.   
 
Level 1. Iron and Manganese Removal - This treatment process will be used for groundwater to lower the iron 
and manganese content and to disinfect.  The process includes application of an oxidant and addition of 
phosphate to sequester iron and manganese and chlorine disinfection as the final treatment.  These costs 
should be used with caution for treatment plants greater than 50 MGD as bid data was limited above this 
capacity. 
 
Level 2. Direct Filtration Treatment - This treatment process will be used for treating ground water from 
sources where iron, manganese, or other constituent concentrations exceed the regulatory limit and require 
filtration for solids removal.  Assumes turbidity and taste and odor levels are low.  In the direct filtration 
process, low doses of coagulant and polymer are used and settling basins are not required as all suspended 
solids are removed by filters.  The process includes alum and polymer addition, rapid mix, flocculation, 
filtration, and disinfection.   
 
Level 3. Conventional Treatment - This treatment process will be used for treating typical surface water 
sources to be delivered to a potable water distribution system.  The process includes coagulant and polymer 
addition, rapid mix, flocculation, settling, filtration, and disinfection with chlorine.  This treatment process 
also applies for difficult to treat groundwater containing high concentrations of iron (greater than 3 mg/l) and 
manganese requiring settling before filtration.  This cost curve is also recommended for nitrate removal from 
groundwater. 
 
Level 4. Brackish Water Desalination - This treatment cost does not include pretreatment for solids removal 
prior to RO membranes.  For desalination of a surface water or groundwater containing high solids 
concentrations, additional solids removal treatment should be included in addition to desalination.  (Example: 
add level 3 treatment costs for a turbid surface water source).  This treatment process will be used for 
treatment of groundwater with total dissolved solids (TDS) exceeding 1,000 mg/l.  Costs are based on reverse 
osmosis (RO) membrane desalination of a groundwater with 5,000 mg/l of TDS to lower the treated water 
TDS below 1,000 mg/l.  The desalination concept includes minimal pretreatment (cartridge filtration, 
antiscalent addition, acid addition), reverse osmosis membrane system, and disinfection with chlorine. Costs 



 
HDR Engineering, Inc. 4401 West Gate Blvd. 

Suite 400 
Austin, TX 78745 

Phone (512) 912-5100 
Fax (512) 912-5158 
www.hdrinc.com 

Page 11 of 28 

 

do not include disposal of desalination concentrate. Facilities necessary for disposal of concentrate require 
specific costs developed based on method of disposal and local geography/geology. 
 
Level 5. Saline Water Desalination - This treatment cost does not include pretreatment for solids removal 
prior to RO membranes.  For desalination of seawater or groundwater containing high solids concentrations, 
additional solids removal treatment should be included in addition to desalination. (Example - For 
desalination of seawater with an intake located on the coast drawing turbid water, cost estimate should include 
Level 3 treatment plus Level 5).  This treatment process will be used for treatment of saline water with total 
dissolved solids (TDS) exceeding 10,000 mg/l.  Costs are based on reverse osmosis (RO) membrane 
desalination of a water with 32,000 mg/l of TDS to lower the treated water TDS below regulatory limits.    
The desalination concept includes minimal pretreatment (cartridge filtration, antiscalent addition, acid 
addition), reverse osmosis membrane system, and disinfection with chlorine. Costs do not include disposal of 
desalination concentrate and should be cost in the same method as transmission pipelines.   
 
At this time there are no constructed seawater desalination plants in Texas.  However, Brownsville Public 
Water Utilities and Laguna Madre have developed costs for pilot projects.  The TWDB compiled data from 
these studies and separated costs for just the water treatment plant construction. 
 
Well Unit Costs 

Costs for public water supply wells were developed based on available bid data and statistical analysis.  HDR 
used cost estimates from Wellspec Company from a September 1999 report “Typical New Well Field Cost for 
a Public Water Utility – Carrizo and Gulf Coast Aquifer” to identify key costing attributes.  The Wellspec 
report included costs for 67 wells with varying depth, pumping capacity, casing and screen diameters.  The 
analysis indicates that well depth and pumping capacity correlate to 81% and 67% of the variability in costs.   
 
A total of 8 data points with bid tabs, total depth and pumping capacity were used to develop cost curves.  
Well costs include mobilization, materials and installation for the well, development, testing, security and 
road access and other miscellaneous items associated with the well.   Unit cost tables have been developed 
using well depth and pumping capacity.  Cost curves for 100 gpm, 175 gpm, 350 gpm, 700 gpm 1,000 gpm 
and 1,800 gpm are shown in Figure 7 with the bid data.   
 
Costs shown in Table 6 are for complete installation of well and pump and include drilling services, materials, 
pump and control equipment, valves, testing, security fencing and small access road.   
 
 



 
HDR Engineering, Inc. 4401 West Gate Blvd. 

Suite 400 
Austin, TX 78745 

Phone (512) 912-5100 
Fax (512) 912-5158 
www.hdrinc.com 

Page 12 of 28 

 

Figure 7.  Well Bid Data and Various Cost Estimating Methods 

 
 
 

 
 

Table 6.  Unit Costs for Public Water Supply Wells 

Well 
Depth 

Well Capacity (gpm) 

100 175 350 700 1,000 1,800 

150 $120,447  $182,847  $312,000  $352,633  $439,703  $642,866  

300 $162,530  $232,186  $371,498  $425,191  $525,322  $744,447  

500 $210,419  $290,233  $441,154  $507,908  $625,452  $866,345  

700 $253,954  $342,475  $503,554  $583,368  $715,424  $973,731  

1,000 $333,768  $438,252  $619,647  $721,229  $882,308  $1,173,992  

1,500 $467,275  $599,331  $811,201  $951,964  $1,158,029  $1,504,858  

2,000 $600,782  $758,959  $1,002,755  $1,182,699  $1,435,202  $1,837,174  

 
 
 
 
 
 
 
 



 
HDR Engineering, Inc. 4401 West Gate Blvd. 

Suite 400 
Austin, TX 78745 

Phone (512) 912-5100 
Fax (512) 912-5158 
www.hdrinc.com 

Page 13 of 28 

 

 
 
Irrigation well costs can range from between 55 percent and 70 percent of the cost of a public supply well1, 